#### FINAL REPORT

on

DIRECT EXPLOSION TEST FOR WELDED ARMOR AND SHIP PLATE: PRIME AND WELDED PLATE TESTS

by

WILLIAM A. SNELLING TROJAN POWDER COMPANY Under Navy Contract NObs-31223

NRC 25

JJ46/11

FM

#### COMMITTEE ON SHIP CONSTRUCTION DIVISION OF ENGINEERING & INDUSTRIAL RESEARCH NATIONAL RESEARCH COUNCIL

Advisory to

BUREAU OF SHIPS, NAVY DEPARTMENT Under Contract NObs-34231

Serial No. SSC-4

Copy No. 6

August 30, 1946

August 30, 1946

Chief, Bureau of Ships Navy Department Washington 25, D. C.

Dear Sir:

Attached is Report Serial No. SSC-4, entitled "Direct Explosion Test for Welded Armor and Ship Plate: Prime and Welded Plate Tests". This report has been submitted by the contractor as the final report on work done on Research Project NhC-25 under Contract No. NObs-31223 between the Bureau of Ships, Navy Department and the Trojan Powder Company.

The report has been reviewed and acceptance recommended by representatives of the Committee on Ship Construction, Division of Engineering and Industrial Research, NRC, in accordance with the terms of the contract between the Bureau of Ships, Navy Department and the National Academy of Sciences.

Very truly yours,

Frederick L. Feiker

Chairman, Division of Engineering and Industrial Research

Enclosure

## PREFACE

The Navy Department through the Bureau of Ships is distributing this report to those agencies and individuals that were actively associated with this research program. This report represents a part of the research work contracted for under the section of the Navy's directive "to investigate the design and construction of welded steel merchant vessels".

#### The distribution of this report is as follows:

Copy	No.	l - Chief,	Bureau of	Ships, Na	avy Departm	ient	
Сору	No.	2 - Dr. D.	W. Bronk,	Chairman,	National	Research	Council

#### Interim Ship Structure Sub-Committee

Сору	No.	3 -	Captain L. V. Honsinger, USN, Bureau of Ships, Chairman
Copy	No.	. 4 -	Captain W. P. Roop, USN
Сору	No.	5 -	Commander R. D. Schmidtman, USCG
Jopy	No.	6 -	Lt. Comdr. E. M. MacCutcheon, USCGR(T)
Сору	No.	7 -	David P. Brown, American Bureau of Shipping
Copy	No.	8 -	John Vasta, U. S. Maritime Commission
Copy	No.	.9 -	I. J. Wanless, U. S. Maritime Commission
Copy	No.	10 -	J. L. Wilson, American Bureau of Shipping
Сору	No.	11 -	Finn Jonassen, Liaison Representative, NRC

#### Members of Advisory Committee of Research Projects SR-92, SR-93 and SR-96

Copy No. 12 - G. S. Mikhalapov, Chairman Copy No. 13 - Javid Arnott Copy No. 14 - J. ... Bates Copy No. 15 - H. C. Boardman Copy No. 16 - Paul Ffield Copy No. 16 - Paul Ffield Copy No. 17 - C. H. Herty, Jr. Copy No. 18 - S. L. Hoyt Copy No. 19 - A. Nadai Copy No. 19 - A. Nadai Copy No. 20 - H. W. Pierce Copy No. 21 - E. C. Smith Copy No. 8 - John Vasta Copy No. 10 - J. L. Wilson

# Navy Department

Сору	No.	ŀ		Vice Admiral E. L. Cochrane, USN, Bureau of Shi	ps
Copy	No.	22	~	Comdr. R. H. Lambert, USN, Bureau of Ships	-
Сору	No.	23	-	Comdr. R. S. Mandelkorn, USN, Bureau of Ships	
Сору	No.	24	••••	Comdr. J. H. McCuilkin, USN, Bureau of Ships	
Сору	No.	25		A. G. Bissell, Bureau of Ships	
Copy	No.	26	-	L. T. Harrison, Bureau of Ships	
Сору	No.	27	-	E. Rassman, Bureau of Ships	
Сору	No.	28		R. E. Wiley, Bureau of Ships	2.
Copy	No.	29		K. D. Williams, Bureau of Ships	
Сору	No.	30	-	Noah Kahn, New York Naval Shipyard	

#### Navy Department (cont'd)

Copy No. 31 - ... R. Osgood, David Taylor Model Basin Copy No. 32 - R. M. Robertson, Office of Research and Inventions Copy No. 33 - Naval Research Laboratory Copy No. 34 - Philadelphia Maval Shipyard Copies No. 35 & 36 - Publications Board, Navy Department via Bureau of Ships, Code 330c Copies No. 37 & 38 - Technical Library, Bureau of Ships, Code 337-... U. S. Coast Guard Copy No. 39 - Hear Admiral Ellis Reed-Hill, USCG Copy No. 40 - Captain R. B. Lank, Jr., USCG Copy No. 41 - Comdr. P. A. Ovenden, USCGR Copy No. 42 - S. W. Lank U. S. Maritime Commission Copy No. 43 - Captain T. L. Schumacher. USN Copy No. 44 - L. E. Martinsky Representatives of American Iron and Steel Institute Committee on Manufacturing Problems Copy No. 45 - C. M. Parker, Secretary, General Technical Committee, American Iron and Steel Institute Copy No. 46 - ... C. Bibber, Carnegie-Illinois Steel Corporation Copy No. 17 - C. H. Herty, Jr., Bethlehem Steel Company Copy No. 21 - E. C. Smith, Republic Steel Corporation Members of the Weld Stress Committee Welding Research Council Copy No. 47 - Everett Chapman, Chairman Copy No. 48 - J. A. Adams Copy No. 49 - LaMotte Grover Copy No. 50 - Milliam Spraragen Copy No. 51 - Dean F. M. Feiker, Chairman, Division of Engineering and Industrial Research, NRC Copy No. 52 - Dr. Clyde Williams, Chairman, Committee on Engineering Materials Copy No. 53 - V. H. Schnee, Chairman, Committee on Ship Construction Copy No. 11 - Finn Jonassen, Research Coordinator, Committee on Ship Construction Copy No. 54 - Hm. A. Snelling, Investigator, Research Project NRC-25 Copy No. 55 - T. R. Cuykendall, Investigator, Research Project SR-89 Copy No. 56 - H. E. Davis, Investigator, Research Project SR-92 Copy No. 57 - E. Paul DeGarmo, Investigator, Research Project SR-92 Copy No. 58 - M. Gensamer, Investigator, Assearch Project SR-96 Copy No. 59 - E. R. Parker, Investigator, Research Project SR-92

Copy No. 60 - W. M. Wilson, Investigator, Research Project SR-93	
Copy No. 61 - Albert Muller, Investigator, NObs-34232	
lopy No. 62 - 1. O. Snelling, Director of Research, Trojan Powder (	Company
Copies 63 thru 67 - Library of Congress via Bureau of Ships, Code 3	330c,
Navy Department	
bopy No. 68 - U. S. Naval Engineering Experiment Station	
CONT No. 69 -	
$\log N_0 = \frac{1}{2}$	
$rac{1}{2}$	
$\log N_0$ 72 -	
$\frac{1}{2} \frac{1}{2} \frac{1}$	
$\log N_0 = 10$	
lopy No. $75$ –	
Nopy No. $75 -$	
$\log Na^{1}$ 77 -	
lopy No. 78 -	
copy No, $79 -$	
Copy No. 80 -	
lopy No. 81 -	
$\log N_0$ 82 -	
Lopy No. 83 -	
Copy No. 8/ -	
$\log \sqrt{N_0}$	
Copy No. 86 -	
opy No. 87 -	
opy No. 88 -	
Copy No. 89 -	
Copy No. 90 -	
opy No. 91 -	
opy No. 92 -	
opy No. 93 -	
opy No. 94 -	
Copy No. 95 -	
opy No. 96 -	
opy No. 97 -	
opy No. 98 -	
opy No. 99 -	
opy No.100 -	

(Copies 69 thru 100 - Bureau of Ships)

Total Number of Copies - 100

FINAL REPORT TO THE NAVY DEPARTMENT BUREAU OF SHIPS NObs-31223

## DIRECT EXPLOSION TEST FOR WELDED ARMOR AND SHIP PLATE PRIME AND WELDED PLATE TESTS

Report Prepared by William A. Snelling

Trojan Powder Company

Allentown, Pa.

January, 1946

#### SUMMARY

Direct Explosion Test for Prime and Welded Steel Plate

1. The direct explosion test has been reduced to practice and its ability to determine the relative resistance to multi-axial shock loading of prime or welded steel plates with reproducible accuracy has been demonstrated.

(a) Tests to compare butt-welded steel plates in the as-welded condition with similar welded specimens, which had been stress relieved using the low temperature stress relief method, have been performed.

(b) Tests to compare butt-welded steel plates in the aswelded condition with similar welded specimens some of which were flame stress relieved and some of which were furnace stress relieved have been performed.

2. An investigation was conducted to ascertain whether or not it was possible to reproduce by shock loading in 0.025" thick specially-treated material, the extent and distribution of deformation produced in 0.5" thick medium steel plate subjected to the explosion test.

## Final Report

Navy Department Bureau of Ships NObs-31223

## TABLE OF CONTENTS

Page

•		
Abs	tract	
I.	Introduction	l
II.	Results and Discussion	3
	<ul> <li>A. Tests Comparing As-Welded with Stress Relieved Butt-Welded</li> <li>Ship Steel Specimens</li> <li>B. Tests Comparing As-Welded with Several Types of Stress</li> </ul>	3
	Relieved Butt-Welded Steel Specimens	7
	Utilizing Explosives	9
III.	Conclusions	11
IV.	Illustrations:	
	Figure 1 - Base Plate and Test Set-up	12 13 14 15
	As-Welded Specimen	16
	Relieved Plate	17
	Failure	18
	" 8 - Apparatus for Testing find Steel Specimens in a Hydraulic Medium	19

#### Abstract

The direct explosion test has been utilized to determine the relative resistance of welded and unwelded steel specimens to shock loading. The tests were conducted using a special explosive which is detonated in direct contact with the specimen under controlled conditions. Repetitive tests have demonstrated the excellent reproducibility of the test.

#### I. Introduction.

A. During the period covered by this report, the direct explosion test for prime and welded plate has been reduced to practice, i.e., specimens have been submitted for testing and the results of such tests have been used as an index of structural performance of various specimens subjected to severe loading conditions.

B. Possible methods of shock testing 0.025" specially-treated steel sheet by means of explosives were studied.

A discussion of each of the studies outlined above follows the details of the experimental equipment and explosive characteristics below:

Original tests indicated that a firm base on which the specimen and related supports could be placed for testing was necessary, and that certain inaccuracies could thereby be eliminated. The base shown in Figure 1 (Photograph B-63) has proven satisfactory and consists of an eight foot square block of reinforced concrete fifteen inches thick and which rests on a bed of wellcompacted cinders. Two pieces of steel, the lower 3" thick and the upper 1" thick, weigh a total of approximately 2,500 lbs. and are placed on top of the concrete. The top piece of steel is easily replaced if it becomes damaged.

Original tests indicated that both the physical shape of the explosive charge and the type of explosive charge must be controlled. A cylindrical pellet was found to be desirable and a device known as a Standard Density Apparatus, developed by the Trojan Powder Company a number of years ago, was found to be readily adaptable to the making of suitable pellets with the testing explosives used.

Several modifications of the Standard Density Apparatus have been made, one of which is shown in Figures 2 and 3. These figures illustrate the equipment specifically adapted to make pellets 75 mm in diameter. With this apparatus the density of the explosive charge can be controlled within certain limits at will, and densities have been consistently reproduced with a variation of less than 1%. Figure 2 shows the apparatus completely assembled and ready for use, while Figure 3 shows the apparatus disassembled.

The type of explosive required has been found to be influenced by the particular steel specimens being investigated, so that a number of specialized explosives have been formulated to meet the various needs, and in all cases the characteristics of the testing explosives are measured by subjecting them to a number of tests, the most important of which are the ballistic pendulum test which is an index of the gas volume, the rate of detonation test which measures the speed of the detonating wave, and the standard density test which measures the density under standardized conditions.

After the physical shape of the charge and the type of explosive had been decided upon, an initiator was designed so that the charge could be used with greatest effectiveness (Figure 4). This initiator is placed on top of each charge of explosive and consists of a ring about 1-1/2" in diameter of Ensign-Bickford Primacord and a piece extending across the center of the ring, both of

and the second state of th

which are firmly attached to a small wooden block. One end of each of two lengths of Primacord is bent in the form of a semicircle to make the ring, and the opposite end of one is twisted several times around the extending portion of the other. The detonator is attached to this upwardly extending part.

When the detonator is fired, the length of Primacord is caused to detonate which in turn detonates the explosive charge. The flat ring is placed so that its entire circumference makes contact with the top of the explosive charge. Since the detonation of the charge takes place around its circumference, instead of from one spot which would be the case when a detonator alone is used, the detonation wave travels practically in a straight downward direction.

The quantity of explosive contained in this initiator is approximately 2.89 grams, and the amount of explosive actually touching the explosive charge is only about 1.18 grams.

On the basis of the results obtained with this initiator, it appears to be a definite improvement over the use of a detonator alone.

It is of utmost importance to have thoroughly in mind the fundamental characteristics of an explosive in order to understand or control its effects. These fundamentals were used as a starting point for the formulation of a special testing explosive to be used in this research project. From past experience the effects of explosives have been conveniently classified into brisant effects and gas volume effects, the inter-relationship of which can cause any of the infinite number of variations in the types of shock produced by explosive action. It is entirely true, however, that this distinction is not entirely a physical one, and that there is a little overlapping in the two types of effects.

A highly brisant explosive (that is, one with a rapid rate of detonation) will produce a very shattering and destructive blow which is many times characterized by a spall or a hole when an armor plate is subjected to such a shock. In contrast, a "slow" explosive or one with low brisance (low rate of detonation) tends to move or deform material in its vicinity. A dish or cup-shaped indentation is likely to be the result of the application of such an explosive force against steel plate, depending on how show the rate of detonation is, and the type of steel.

A very good analogy of the rate of detonation and gas volume of an explosive can be found in ballistics in the speed and mass of the projectile when in flight. The speed of the projectile can be likened to the rate of detonation of an explosive, while the mass of the projectile can be likened to the gas volume. It is known that a projectile must have a certain mass in combination with its velocity in order to penetrate a plate, and similarly an explosive must have a sufficiently high gas volume in order to have sufficient force with which to perform the particular task desired. Just as the weight and speed of a projectile can be varied within wide limits in accordance with specific requirements, so can an explosive be formulated to have almost any combination of rate of detonation and gas volume within reasonable limits that are desired.

From previous experience it was decided that in order to produce more "dishing" and less "spalling" in the specimens tested by the direct application of an explosive shock, the explosive to be developed would have to have a comparatively low rate of detonation and sufficient gas volume. A number of experimental explosives were formulated and tested by methods then in use which included rate of detonation tests, standard density tests, gas volume tests, and small lead block tests, and also by actual tests on steel plates. Several of the explosives made produced satisfactory hull plate deformation, and finally and experimental explosive designated as NS-D was adopted as being the most promising. This explosive contains trinitrotoluene as its basic explosive ingredient, with ammonium nitrate and sodium nitrate as cooperating oxidizing salts as well as several other chemical components. Not only are the proportions important, but it was learned that the particle size and the intimacy of mixture are significant factors in obtaining reproducible results.

NS-D explosive is a dry, pulverulent powder with a density of about 1.16 (water = 1.00), a rate of detonation of approximately 2200 meters per second, and a gas volume of 10.5 (TNT standard = 10.0).

Additional details of the testing procedure, experimental equipment, and explosives used in these tests are presented in a series of earlier reports. (Final Report - Part I, OSRD No. 4655, Serial No. M-446 dated 23 January 1945; Final Report - Part II, OSRD No. 6382, Serial No. M-622 dated 5 December 1945).

#### II. Results and Discussion.

#### A. <u>Tests Comparing As-Welded with Stress Relieved Butt-Welded Ship</u> Steel Specimens.

A group of twenty  $18" \ge 18" \ge 3/4"$  butt-welded specimens, ten of which were in the as-welded condition, and ten of which were stress relieved, were tested using the direct explosion test to determine whether stress relieving affected the resistance to shock loading. The stress relieved specimens were prepared using the low temperature method of stress relief which involves the heating of the metal on each side of the weld and parallel thereto (by a moving flame to a temperature not over  $400^{\circ}$ F), while at the same time cooling the weld itself with a stream of water. The temperature differential causes plastic flow in the weld thereby reducing the residual welding stress.

These tests were requested by the U. S. Coast Guard. No unwelded specimens were furnished.

The steel used to prepare these specimens was of the rimmed type and was procured from the Worth Steel Co. The chemical analyses and mechanical properties of this steel are listed in Table I:

TABLE I

Melt No	Slah No	Cher	nical Au Mn	nalysis P	in % S	
6 <b>-F3</b> 983	<u> </u>	0,18	0.43	0,021	0.025	ζ.,
Test P: <u>Thickness</u>	iece Sec.Arca	Yield Point Lbs. per Sq. In.	Tensi Lbs. In	le Stren per Squa ch	igth ire	% Elonga- tion in 8"
0.738"	1.122 sq. inches	37,700	5	9,500		32,7

Each specimen was prepared by joining two 9" x 18" x 3/4" pieces together using E 6010 electrodes with a double-V, 60° included angle, but weld consisting of eight passes, after which the weld reinforcement was removed on one side of the plate. The weld reinforcement within 1-1/4" of each edge of the plate was removed on the opposite side, so that the plates could be supported evenly during the test. 1 . Y. . . .

Figure 5 shows a typical plot of the longitudinal stress pattern of the as-welded specimens. Figure 6 shows a plot of the longitudinal stress pattern in a typical stress relieved plate, and also gives as a comparison the average stress pattern shown in Figure 5. In addition, Figure 6 indicates the temperature attained at various points during the stress relieving process.

The plates were stored prior to testing in an insulated cabinet with the temperature maintained at  $70^{\circ}F \stackrel{+}{=} 1/2^{\circ} (21 \stackrel{+}{\bullet}C)$ .

The powder charge consisted of NS-D explosive (Lot 556 B), and was packed by means of a Standard Density Apparatus in 75 mm diameter paper cartons. In all tests except those on Plate 1C, Specimen 1 and Plate 1C, Specimen 2, the charge was prepared in two increments. In the above-mentioned two tests, however, the charge was prepared in three increments.

In general, each specimen was supported by centering it on a symmetrical "pin wheel type" support as shown in Figure 1, and the explosive charge was centered on the weld at the center of the plate and confined in an 8-1/2" diameter x 12" high kraft carton filled with approximately 35 lbs. of 20-30 mesh Ottawa sand, and was detonated by means of a #6 fuse-type blasting cap attached to a Primacord initiator which was in juxtaposition with the top of the explosive column, all of which is in conformity with the usual established testing procedure. In Figure 1, a plate of glass is used instead of a steel plate to show the manner of support. The outer confining container is cut away to show the Ottawa sand and ". the explosive cylinder. The Primacord initiator and the fuse are also shown. This symmetrical method of support simulates the four-sided support that a section of a plate receives from the plate surrounding it.

and a

1. 1 11.1.1.4.1.1 In a few specific instances some parts of this general procedure were departed from, which are as follows:

A STANDARD AND A STANDARD In all tests except those on Plate 4C, Specimen 3 and Plate 4C, Specimen 4, the distance between the supports was 16" measuring from the inside of a bar to the one parallel to it. In the case of those two specimens, the distance between the supports was 10" and the charge was not centered on the plate and was placed on the parent metal.

> Specific data for each test is as follows:

ander 1995 – State St 1996 – State Stat (a)

and the second 

## TABLE II

.

NS-187       FLIC spec. 4       180       90       2       No failure. 57 mm dish parallel to weld. 58 mm dish perpendicular to weld.         NS-188       PLIC spec. 5       200       100       2       No failure. 51 mm dish per allel to weld. 58 mm dish perpendicular to weld.         NS-188       PLIC spec. 5       200       100       2       No failure. 59 mm dish parallel to weld. 61 mm dish perpendicular to weld.         NS-192       PI3C spec. 1       200       100       2       No failure. 59 mm dish parallel to weld. 61 mm dish perpendicular to weld.         NS-192       PI3C spec. 5       205       102, 103       2       Broke in 4 pieces.         NS-190       PI3C spec. 3       210       105       2       Broke in 3 pieces.         NS-194       PI3C spec. 4       220       110       2       Broke in 4 pieces.         NS-184       PI1C spec. 2       280       94, 92, 94       3       Broke in 5 pieces.         NS-185       PI1C spec. 1       330       110       3       Broke in 5 pieces.         NS-184       PI1C spec. 3       230       115       2       No failure. 63-L/2 mm dish parallel to weld. 70	No.	Specimen Number	Tota <u>Wt</u> .	in Grams	Grams per Increment	No. of Increments	Results
NS-187PLIC spec. 4180902No failure. 57 mm dish parallel to weld. 58 mm dish perpendicular to weld.NS-188PLIC spec. 52001002No failure. 61 mm dish per allel to weld. 62 mm dish perpendicular to weld.NS-192PL3C spec. 12001002No failure. 59 mm dish per allel to weld. 61 mm dish perpendicular to weld.NS-200PL3C spec. 5205102, 1032Broke in 4 pieces.NS-190PL3C spec. 32101052Broke in 4 pieces.NS-194PL3C spec. 22101052Broke in 4 pieces.NS-189PL3C spec. 32301152Broke in 4 or more pieces.NS-184PL1C spec. 13301103Broke in 5 pieces.NS-184PL1C spec. 13001103Broke in 5 pieces.NS-191PL2C spec. 42101052No failure. 63-1/2 mm dish perpendicular to weld.NS-193PL2C spec. 52301152No failure. 67 mm dish perpendicular to weld.NS-197PL2C spec. 52301152No failure. 67 mm dish perpendicular to weld.NS-197PL2C spec. 52301152Broke in 5 pieces.NS-197PL2C spec. 52301152No failure. 67 mm dish perpendicular to weld.NS-197PL2C spec. 52301152Broke in 5 pieces.NS-197PL2C spec. 5235117, 1182Broke in 5 pieces.NS-196PL2C spec. 1 <td< th=""><th></th><th></th><th></th><th></th><th>AS WELDED</th><th></th><th></th></td<>					AS WELDED		
NS-188PLIC spec. 52001002No failure. 61 mm dish parallel to weld. 62 mm dish perpendicular to weld.NS-192PL3C spec. 12001002allel to weld. 62 mm dish perpendicular to weld.NS-192PL3C spec. 12001002allel to weld. 61 mm dish perpendicular to weld.NS-200PL3C spec. 5205102, 1032Broke in 4 pieces.NS-190PL3C spec. 32101052Broke in 3 pieces.NS-194PL3C spec. 22101052Broke in 4 pieces.NS-189PL3C spec. 42201102Broke in 3 pieces.NS-186PL1C spec. 32301152Broke in 4 or more pieces 1 or more not rocovered.NS-185PL1C spec. 13301103Broke in 5 pieces.STRESS RELIEVED(using the low temperature method of stress relief.)NS-191PL2C spec. 42101052No failure. 63-1/2 mm dish perpendicular to weld.NS-193PL2C spec. 52301152No failure. 65 mm dish perpendicular to weld.NS-197PL2C spec. 52301152No failure. 65 mm dish perpendicular to weld.NS-199PL4C spec. 5232-1/2116.252Broke in 4 pieces.NS-199PL4C spec. 12501252Broke in 4 pieces.NS-198FL4C spec. 12501252Broke in 4 pieces.	NS-187	PL1C spec.	. 4	180	90	2	No failure. 57 mm dish par- allel to weld. 58 mm dish perpendicular to weld.
NS-192       PI3C spec. 1       200       100       2       No failure. 59 mm dish parallel to weld. 61 mm dish perpendicular to weld.         NS-200       PI3C spec. 5       205       102, 103       2       Broke in 4 pieces.         NS-190       PI3C spec. 3       210       105       2       Broke in 3 pieces.         NS-194       PI3C spec. 2       210       105       2       Broke in 4 pieces.         NS-189       PI3C spec. 4       220       110       2       Broke in 4 pieces.         NS-185       PI1C spec. 2       280       94, 92, 94       3       Broke in 5 pieces.         NS-185       PI1C spec. 1       300       110       3       Broke in 5 pieces.         NS-184       PI1C spec. 1       300       110       3       Broke in 5 pieces.         NS-184       PI1C spec. 1       210       105       2       No failure. 63-1/2 mm dish parallel to weld. 65 mm dish parallel to weld. 65 mm dish parallel to weld. 65 mm dish parallel to weld. 70 mm dish parandicular to weld.         NS	NS <b>-18</b> 8	PL1C spec.	. 5	200	100	2	No failure. 61 mm dish par- allel to weld. 62 mm dish perpendicular to weld.
NS-200       PI3C spec. 5       205       102, 103       2       Broke in 4 pieces.         NS-190       PI3C spec. 3       210       105       2       Broke in 3 pieces.         NS-194       PI3C spec. 2       210       105       2       Broke in 4 pieces.         NS-194       PI3C spec. 2       210       105       2       Broke in 4 pieces.         NS-186       PI3C spec. 4       220       110       2       Broke in 4 or more pieces 1 or more not recovered.         NS-186       PI1C spec. 2       280       94, 92, 94       3       Broke in 5 pieces.         NS-184       PI1C spec. 1       330       110       3       Broke in 5 pieces.         STRESS RELIEVED	NS-192	PL3C spec.	.1	200	100	2	No failure. 59 mm dish par- allel to weld. 61 mm dish perpendicular to weld.
NS-190       PI3C spec. 3       210       105       2       Broke in 3 pieces.         NS-194       PI3C spec. 2       210       105       2       Broke in 4 pieces.         NS-189       PI3C spec. 4       220       110       2       Broke in 3 pieces.         NS-186       PI1C spec. 3       230       115       2       Broke in 4 or more pieces 1 or more not recovered.         NS-186       PI1C spec. 2       280       94, 92, 94       3       Broke in 5 pieces.         NS-184       PI1C spec. 1       330       110       3       Broke in 5 pieces.         NS-184       PI1C spec. 1       330       110       3       Broke in 5 pieces.         NS-191       PI2C spec. 4       210       105       2       No failure. 63-1/2 mm dish parallel to weld. 65 mm d perpendicular to weld.         NS-193       PI2C spec. 3       230       115       2       No failure. 67 mm dish parallel to weld. 67 mm dish perpendicular to weld.         NS-197       PI2C spec. 5       230       115       2       No failure. 65 mm dish perpendicular to weld.         NS-201       PL4C spec. 5       232-1/2       116.25       2       Broke in 5 pieces.         NS-196       PL2C spec. 1       250       125       2 </td <td>NS-200</td> <td>PL3C spec.</td> <td>5</td> <td>205</td> <td>102, 103</td> <td>2</td> <td>Broke in 4 pieces.</td>	NS-200	PL3C spec.	5	205	102, 103	2	Broke in 4 pieces.
NS-194       PL3C spec. 2       210       105       2       Broke in 4 pieces.         NS-189       PL3C spec. 4       220       110       2       Broke in 3 pieces.         NS-186       PL1C spec. 3       230       115       2       Broke in 4 or more pieces 1 or more not recovered.         NS-185       PL1C spec. 2       280       94, 92, 94       3       Broke in 5 pieces.         NS-184       PL1C spec. 1       330       110       3       Broke in 5 pieces.         STRESS RELIEVED (using the low temperature method of stress relief.)         NS-191       PL2C spec. 4       210       105       2       No failure. 63-1/2 mm disk parallel to weld. 65 mm disk parallel to weld. 70 mm disk perpendicular to weld.         NS-193       PL2C spec. 3       230       115       2       No failure. 67 mm disk parallel to weld. 70 mm disk perpendicular to weld.         NS-197       PL2C spec. 5       230       115       2       No failure. 65 mm disk perpendicular to weld.         NS-197       PL2C spec. 5       230       115       2       Broke in 5 pieces.         NS-197       PL2C spec. 5       232-1/2       116.25       2       Broke in 4 pieces.         NS-199       PL4C spec. 2       235       117, 118       2	NS-190	PL3C spec.	. 3	210	105	2	Broke in 3 pieces.
NS-189 PL3C spec. 4 220 110 2 Broke in 3 pieces. NS-186 PL1C spec. 3 230 115 2 Broke in 4 or more pieces 1 or more not recovered. NS-185 PL1C spec. 2 280 94, 92, 94 3 Broke in 3 pieces. NS-184 PL1C spec. 1 330 110 3 Broke in 5 pieces. STRESS RELIEVED (using the low temperature method of stress relief.) NS-191 PL2C spec. 4 210 105 2 No failure. 63-1/2 mm disk parallel to weld. 65 mm d perpendicular to weld. NS-193 PL2C spec. 3 230 115 2 No failure. 67 mm disk per allel to weld. 67 mm disk per perpendicular to weld. NS-197 PL2C spec. 5 230 115 2 No failure. 65 mm disk per allel to weld. 67 mm disk per allel to weld. 67 mm disk per perpendicular to weld. NS-199 PL4C spec. 5 232-1/2 116.25 2 Broke in 5 pieces. NS-199 PL4C spec. 2 235 117, 118 2 Broke in 4 pieces. NS-198 PL4C spec. 1 250 125 2 Broke in 4 pieces. NS-195 PL2C spec. 1 250 125 2 Broke in 4 pieces.	NS <b>-1</b> 94	PL3C spec.	2	210	105	2	Broke in 4 pieces.
NS-186 PLIC spec. 3 230 115 2 Broke in 4 or more pieces l or more not recovered. NS-185 PLIC spec. 2 280 94, 92, 94 3 Broke in 3 pieces. NS-184 PLIC spec. 1 330 110 3 Broke in 5 pieces. STRESS RELIEVED (using the low temperature method of stress relief.) NS-191 PL2C spec. 4 210 105 2 No failure. 63-1/2 mm disk parallel to weld. 65 mm disk parallel to weld. 65 mm disk perpendicular to weld. NS-193 PL2C spec. 5 230 115 2 No failure. 67 mm disk parallel to weld. NS-197 PL2C spec. 5 230 115 2 No failure. 65 mm disk perpendicular to weld. NS-199 PL4C spec. 5 232-1/2 116.25 2 Broke in 5 pieces. NS-199 PL4C spec. 2 235 117, 118 2 Broke in 4 pieces. NS-198 PL4C spec. 1 250 125 2 Broke in 4 pieces. NS-195 PL2C spec. 1 250 125 2 Broke in 4 pieces.	NS-189	PL3C spec.	. 4	220	110	2	Broke in 3 pieces.
NS-185 PLIC spec. 2 280 94, 92, 94 3 Broke in 3 pieces. NS-184 PLIC spec. 1 330 110 3 Broke in 5 pieces. STRESS RELIEVED (using the low temperature method of stress relief.) NS-191 PL2C spec. 4 210 105 2 No failure. 63-1/2 mm disk parallel to weld. 65 mm di- perpendicular to weld. NS-193 PL2C spec. 3 230 115 2 No failure. 67 mm disk par- allel to weld. 70 mm disk perpendicular to weld. NS-197 PL2C spec. 5 230 115 2 No failure. 65 mm disk perpendicular to weld. NS-201 PL4C spec. 5 232-1/2 116.25 2 Broke in 5 pieces. NS-198 PL4C spec. 1 250 125 2 Broke in 4 pieces. NS-195 PL2C spec. 1 250 125 2 Broke in 4 pieces.	NS-186	PLIC spec.	. 3	230	115	2	Broke in 4 or more pieces. 1 or more not recovered.
NS-184 PLIC spec. 1 330 ll0 3 Broke in 5 pieces. STRESS RELIEVED (using the low temperature method of stress relief.) NS-191 PL2C spec. 4 210 105 2 No failure. 63-1/2 mm disk parallel to weld. 65 mm disk parallel to weld. 65 mm disk parallel to weld. NS-193 PL2C spec. 3 230 ll5 2 No failure. 67 mm disk parallel to weld. NS-197 PL2C spec. 5 230 ll5 2 No failure. 65 mm disk parallel to weld. NS-201 PL4C spec. 5 232-1/2 ll6.25 2 Broke in 5 pieces. NS-199 PL4C spec. 2 235 ll7, ll8 2 Broke in 4 pieces. NS-198 PL4C spec. 1 250 l25 2 Broke in 4 pieces. NS-195 PL2C spec. 1 250 l25 2 Broke in 4 pieces.	NS <b>-18</b> 5	PLLC spec.	. 2	280	94, 92, 94	3	Broke in 3 pieces.
STRESS RELIEVED (using the low temperature method of stress relief.)NS-191PL2C spec. 42101052No failure. 63-1/2 mm disk parallel to weld. 65 mm di perpendicular to weld.NS-193PL2C spec. 32301152No failure. 67 mm dish par allel to weld. 70 mm dish perpendicular to weld.NS-197PL2C spec. 52301152No failure. 65 mm dish par allel to weld. 67 mm dish perpendicular to weld.NS-197PL2C spec. 52301152No failure. 65 mm dish par allel to weld. 67 mm dish perpendicular to weld.NS-201PL4C spec. 5232-1/2116.252Broke in 5 pieces.NS-199PL4C spec. 2235117, 1182Broke in 4 pieces.NS-196PL2C spec. 12501252Broke in 4 pieces.NS-195PL2C spec. 12501252Broke in 4 pieces.	NS-184	PL1C spec.	. 1	330	110	3	Broke in 5 pieces.
<ul> <li>NS-191 PL2C spec. 4 210 105 2 No failure. 63-1/2 mm dis parallel to weld. 65 mm d perpendicular to weld.</li> <li>NS-193 PL2C spec. 3 230 115 2 No failure. 67 mm dish parallel to weld. 70 mm dish perpendicular to weld.</li> <li>NS-197 PL2C spec. 5 230 115 2 No failure. 65 mm dish perpendicular to weld.</li> <li>NS-201 PL4C spec. 5 232-1/2 116.25 2 Broke in 5 pieces.</li> <li>NS-199 PL4C spec. 2 235 117, 118 2 Broke in 4 pieces.</li> <li>NS-196 PL2C spec. 1 250 125 2 Broke in 4 pieces.</li> <li>NS-195 PL2C spec. 1 250 125 2 Broke in 4 pieces.</li> </ul>		(u:	sing	the low te	STRESS RE mperature m	LIEVED method of st;	ress relief.)
<ul> <li>NS-193 PL2C spec. 3 230 115 2 No failure. 67 mm dish parallel to weld. 70 mm dish perpendicular to weld.</li> <li>NS-197 PL2C spec. 5 230 115 2 No failure. 65 mm dish perpendicular to weld.</li> <li>NS-201 PL4C spec. 5 232-1/2 116.25 2 Broke in 5 pieces.</li> <li>NS-199 PL4C spec. 2 235 117, 118 2 Broke in 4 pieces.</li> <li>NS-196 PL2C spec. 2 240 120 2 Broke in 5 pieces.</li> <li>NS-198 PL4C spec. 1 250 125 2 Broke in 4 pieces.</li> <li>NS-195 PL2C spec. 1 250 125 2 Broke in 4 pieces.</li> </ul>	NS-191	PL2C spec.	, 4	210	105	2	No failure. $63-1/2$ mm dish parallel to weld. $65$ mm dish perpendicular to weld.
NS-197 PL2C spec. 5 230 115 2 No failure. 65 mm dish parallel to weld. 67 mm dish perpendicular to weld. NS-201 PL4C spec. 5 232-1/2 116.25 2 Broke in 5 pieces. NS-199 PL4C spec. 2 235 117, 118 2 Broke in 4 pieces. NS-196 PL2C spec. 2 240 120 2 Broke in 5 pieces. NS-198 PL4C spec. 1 250 125 2 Broke in 4 pieces. NS-195 PL2C spec. 1 250 125 2 Broke in 4 pieces.	NS-193	PL2C spec.	. 3	230	115	2	No failure. 67 mm dish par- allel to weld. 70 mm dish perpendicular to weld.
NS-201       PL4C spec. 5       232-1/2       116.25       2       Broke in 5 pieces.         NS-199       PL4C spec. 2       235       117, 118       2       Broke in 4 pieces.         NS-196       PL2C spec. 2       240       120       2       Broke in 5 pieces.         NS-198       PL4C spec. 1       250       125       2       Broke in 4 pieces.         NS-195       PL2C spec. 1       250       125       2       Broke in 4 pieces.         NS-195       PL2C spec. 1       250       125       2       Broke in 4 pieces.	NS-197	PL2C spec.	. 5	230	115	2	No failure. 65 mm dish par- allel to weld. 67 mm dish perpendicular to weld.
NS-199       PL4C spec. 2       235       117, 118       2       Broke in 4 pieces.         NS-196       PL2C spec. 2       240       120       2       Broke in 5 pieces.         NS-198       PL4C spec. 1       250       125       2       Broke in 4 pieces.         NS-195       PL2C spec. 1       250       125       2       Broke in 4 pieces.         NS-195       PL2C spec. 1       250       125       2       Broke in 4 pieces.	NS-201	PL4C spec.	. 5	232-1/2	116.25	2	Broke in 5 pieces.
NS-196       PL2C spec. 2       240       120       2       Broke in 5 pieces.         NS-198       PL4C spec. 1       250       125       2       Broke in 4 pieces.         NS-195       PL2C spec. 1       250       125       2       Broke in 4 pieces.	NS-199	PL4C spec.	. 2	235	117, 118	2	Broke in 4 pieces.
NS-198         PL4C spec. 1         250         125         2         Broke in 4 pieces.           NS-195         PL2C spec. 1         250         125         2         Broke in 4 pieces.	NS-196	PL2C spec.	. 2	240	120	2	Broke in 5 pieces.
NS-195 PL2C spec. 1 250 125 2 Broke in 4 pieces.	NS-198	PL4C spec.	. 1	250	125	2	Broke in 4 pieces.
	NS-195	PL2C spec.	. 1	250	125	2 2	Broke in 4 pieces.

TABLE II (cont'd)

Test <u>No.</u>	Specimen Number	Tota Wt.	l Charge in Grams	Grams pe Incremen	er No. of <u>it Incremer</u>	its	Results	
				CHARGE N	IOT ON WELD	ya kata di bili. <u>Teta an</u> Banna B	a de la completa. La completa de la c	tin and the second
NS-202	PL4C spec	. 3	230	115	2	No failu	re.	an sa Afri
NS-203	PL4C spec	• 4	240	120	2	Broke in erable p	2 pieces.	Consid-

A state of the second s

All PLIC and PL3C plates were as-welded and all PL2C and PL4C plates were flame stress relieved.

A. 194 . A 1914 - Take the state of the

It can be seen in Table II that all charges of 205 grams or more caused failure in the as-welded plates, whereas all charges of 200 grams or less did not cause failure in the as-welded plates. The as-welded plates are considered to have a breaking strength range of from 200 to 210 grams which has been consistently established with a double check both at 200 grams and at 210 grams.

All charges of 232-1/2 grams or more caused failure in the stress relieved plates, whereas all charges of 230 grams or less did not cause failure in the stress relieved plates. The stress relieved plates are considered to have a breaking strength range of from 230 to 240 grams, which has been consistently established with a double check at both 230 grams and 240 grams.

The term "breaking strength range" is used in this report to indicate the maximum charge at which no failure occurred and the minimum charge at which failure occurred. In some instances, a double check is used to bound the breaking strength range.

Using the above procedure, the stress relieved plates require 30 grams more explosive charge to cause failure than did the as-welded plates.

It is interesting to note that stress relieved plate PL4C. specimen 3 which was tested with a 230 gram charge did not fail, and that stress relieved plate PI4C, specimen 4 which was tested with a 240 gram charge did fail in view of the fact that both of these plates were tested following a different procedure from that followed for NS-184 to NS-201. NS-202 (Plate PL4C, specimen 3) and 203 (Plate PL4C, specimen 4) were tested while the specimen was supported on the four sets of bars placed in a pin-wheel fashion with each set of parallel bars being 10" (instead of 16") apart. The specimen was placed on the support bars so that each side of one corner of the specimen was supported by a 1" portion of each of the two support bars, over which it rested. The other two supports were completely covered by the specimen. The explosive charge was centered on that portion of the plate supported by the bars, and therefore, its center was 6" from each edge of the corner above mentioned, and consequently was not over or touching the weld.

Note: Some of the specimens exhibited a slight amount of warping due to welding and therefore did not rest absolutely flat on the support bars.

## B. <u>Tests Comparing As-Welded with Several Types of Stress Relieved</u> Butt-Welded Steel Specimens.

The specimens discussed in this section are not comparable with those discussed in the previous section because of the difference in the stress relieving practice, and in view of the different type of steel used. The specimen size is also different.

A group of eighteen  $12" \ge 3/4"$  butt-welded specimens were tested to determine their relative resistance to shock loading as obtained by the direct explosion test. Six were in the as-welded condition, six were furnace stress relieved at  $1150^{\circ}F$  for one hour, and six were torch stress relieved by passing a multiple tip torch progressively over the weld bead on one side of the plate only (side on which weld reinforcement had been machined off). The weld metal reached a temperature of 900°F on the side opposite to the flame and this temperature was maintained for 10 minutes. A fully killed, normalized steel was used to prepare these specimens. This steel was furnished from Lukens Steel Co., Heat No. 20340, Slab No. 6, Plate No. 142, and had the following chemical analysis:

#### TABLE III

Carbon	Manganese	Phosphorous	Sulfur	Silicon	Copper
0.18	0.55	0.015	0.028	0.23	0.20

Each specimen was prepared by welding two 6" x 12" x 3/4" plates together using Type E 6010 electrodes in the downhand position with a double-V,  $60^{\circ}$ included angle, butt weld consisting of eight passes, after which the weld reinforcement was removed on one side of the plate, and that part of the weld reinforcement within 1-1/4" of each edge of the opposite side of the plate was also removed. The direction of rolling was to right angles to the weld axis.

The plates were stored in an insulated cabinet with the temperature maintained at  $70^{\circ}F \pm 1/2^{\circ}$  (21 + °C).

The powder charge consisted of NS-D explosive (Lot 556 B, the same explosive used to test the twenty specimens discussed in the preceding section of this report), and was packed by means of a Standard Density Apparatus in 75 mm diameter paper cartons in two increments, and was confined in an 8-1/2" diameter x 12" high kraft carton filled with approximately 35 lbs. of 20-30 mesh Ottawa sand, and was detonated by means of a fuse-type detonator attached to a Primacord booster placed in juxtaposition with the top of the explosive charge in the usual manner. The weight of charge was the only controllable factor varied for each plate.

The results of the tests follow:

#### TABLE IV

Test No.	Specimen Number	Total Charge Wt. in Grams	Grams per Increment AS WELDED	Results
NS-207	1 <sub>:</sub>	180	90	47 mm dish parallel to the weld. 53 mm dish perpendicular to the weld. Plate 7/8" longer perpendicular to weld than

parallel to it. No failure.

#### 7

				- 8 -	
			TABL	<u>E IV</u> (co.	nt <sup>i</sup> d)
	Test	Specimen	Total Charge	trams per	
	No.	Number	Wt. in Grams	Increment	Results
			and the state of the state of the	AS WELDED	
÷	NS-210	. <b>2</b>	190	2 <b>95</b> National Aut	50 mm dish parallel to weld. 53 mm dish perpendicular to weld. Plate 5/8" longer perpendicular to weld than parallel to it. No failure.
	NS-216	5 States	190	95	51 mm disk parallel to weld 55 mm
		n a di kana pangangan Kana pangangangan Kana pangangan Kana pangangan	Andrea († 2019) Standard († 2019) 1920 - Light († 2019) 1920 - Light († 2019) 1920 - Light († 2019) 1920 - Light († 2019)	an an an Anna Anna Anna Anna Anna Anna A	dish perpendicular to weld. Plate l" longer perpendicular to weld than parallel to it. No failure.
	NS-204	4	200	100	Plate failed by transverse cracking.
	• • • • •	•	te ta Line a se Seconda		Plate remained in one piece. Light could be seen through places of failure.
	NS-213	3	200	100	Plate failed by transverse cracking. Plate remained in one piece. Light
		• • •	$\Omega^{\infty}$ is		could be seen through places of
	•	;			
		•	TORCH S	STRESS REL	IEVED
· · ·	NS-209	17	180	90	50 mm dish parallel to weld. 52 mm dish perpendicular to weld. No failure.
N . 46	NS-212	14	190	95	52 mm dish parallel to weld. 51 mm dish perpendicular to weld. No failure.
· .	NS-218	16	<b>1</b> 90	95	50 mm dish parallel to weld. 55 mm dish perpendicular to weld. Plate 3/4" longer perpendicular to weld than parallel to it. No failure.
·	NS-206	13	200	100	Broke in 3 pieces with failure transverse to weld.
	NS-215	18	200	100	Broke in 2 pieces with failure transverse to weld.
		·	FURNACE	STRESS RE	TEVED
	No. oor	_			
	NS-205	7	200	100	51 mm dish parallel to weld. 57 mm dish perpendicular to weld. Plate 7/8" longer perpendicular to weld than parallel to it. No failure.
•	NS-208	9	220	110	57 mm dish parallel to weld 58 mm dish perpendicular to weld. No failure.
	NS-211	10	230	115	56 mm dish parallel to weld. 60 mm dish perpendicular to weld. No failure.

TABLE IV (cont'd)

Test No.	Specimen Number	Total Charge C Wt. in Grams 1	Frams per Increment	Results
		FURNAC	E STRESS	RELIEVED (cont'd)
NS-214	11	240	120	58 mm dish parallel to weld. 58 mm dish perpendicular to weld. No failure.
NS-217	12	250	125	57 mm dish parallel to weld. 61 mm dish perpendicular to weld. Plate 1" longer perpendicular to weld than parallel to it. No failure.
NS-219	8	260	130	55 mm dish parallel to weld. 62 mm dish perpendicular to weld. Plate 1-1/4" longer perpendicular to weld than parallel to it. No failure.

It can be seen in Table IV that the breaking strength range for the aswelded plates was between 190 g and 200 g, such results having been consistently established by performing two tests at both 190 g and 200 g and obtaining similar results.

The breaking strength range for the furnace stress relieved plates is above 260 g since no failure occurred in this series at that charge or at a lesser charge.

The breaking strength range for the torch stress relieved plates was between 190 g and 200 g, such results having been consistently established by performing two tests at both 190 and 200 g and obtaining similar results.

Tests made on silicon killed, normalized steel, Heat 20340, utilizing a different lot of NS-D explosive gives a rough comparison of the difference between prime (unwelded) plate and the various welded specimens which were prepared from the same steel and the results of which are cited above. The breaking strength range was between 400 and 420 g. A dish of 75 mm was the maximum obtained without accompanying plate failure.

Figure 7 (Photograph B-53) is included to show a 1" welded plate with a typical transverse failure. The tests on this series are covered in OSRD Report No. 6382, Serial No. M-622, dated 5 December, 1945. This specimen was made from high tensile steel welded with E 6010 electrodes.

Note: The differences noted between the measurements of the depth of the dish parallel to the weld and perpendicular to the weld as stated in the results column is due largely to the fact that the plates were not square, and that in addition, the specimens were not 12" on each side. The depth of dish figures are, therefore, given in the thought that they may be of some help in analyzing the results qualitatively.

# C. Testing of 0.025" Thick Specially-Treated Steel Plate Utilizing Explosives.

The Pennsylvania State College under NDRC Project NRC-96 and now under Navy contract NObs-31217, has been engaged in developing a thin steel sheet for model studies which will exhibit the same behavior as 1/2" ship plate when sub-

jected to rapid biaxial loading in an underwater explosion. A number of different types of thin sheet steel were developed, which when tested statically in a hydraulic system were found to exhibit several times the ductility of a 5' x 5' x 1/2" plate tested by detonating a charge of explosive in contact with the geometrical center of the under side of the plate which was in the water while the opposite side was in the air.

10 -

It was thought that the increased ductility obtained might have been the result of either the size effect, or the great difference in the speed of testing. It was, therefore, desirable to test the thin specimens utilizing a charge of explosive in the effort to obtain an answer to that question. Consequently, preliminary tests were undertaken which are described below:

• Circular specimens of the special experimental steel sheet, 3" in diamēter x 0.025" thick were centered on the top surface of a cylindrical brass support having a 2-1/2" diameter hole bored concentric with the outer wall of the support, and were tested using a very small explosive charge.

The specimen was not clamped to the brass support, but was held in place by the weight of a plaster of paris disc approximately 4" in diameter and 1" thick through the center of which a small hole had been drilled parallel to its axis. Any one of the standard test detonators which are prepared with various weights of charge accurately weighed and contained in a small copper capsule and numbered in steps of one-half from #1/2 to #4, and in steps of one from #4 to #8 would fit snugly in the hole. The lowest numbered detonator has the smallest charge which is less than 1/4 gram.

The test was performed by inserting the fuse-type test detonator in the hole in the plaster of paris disc which was placed on the top of the steel test specimen so that the detonator rested on the center thereof. The specimen was in turn centered over the hole in the brass support. No auxiliary charge was used, since it was found that test detonators between numbers 1/2 and 2 supplied the desired degree of explosive force. During the explosion the plaster of paris disc provided confinement.

The few tests run indicate that specimens prepared by different heat treatment methods can be differentiated by this test. One of the specimens tested had been marked with a grid on the side opposite that on which the explosive charge was placed, and subsequent to testing the deformation of the specimen (the maximum obtainable without failure) at various points was plotted. Not as much ductility is shown when an 0.025" thick specimen is tested with a high rate of shock loading as when it is tested statically in a hydraulic system, indicating a speed effect.

A testing apparatus was designed, the drawing of which is shown in Figure 8, so that the circular specimens could be tested in a hydraulic medium utilizing the shock produced by the detonation of a charge of explosive.

The charge is placed in the center of the large part of the fluid chamber and is entirely surrounded by the fluid. All air is displaced by the fluid. After the specimen and the charge are in place, the apparatus is sealed and the charge detonated. The shock wave travels through the fluid in the small channel to the specimen, one side of which is exposed to the fluid. The deformation obtainable may be varied by changing the weight of the charge, and by other methods not investigated. This work was in progress when the contract terminated.

#### III. Conclusions.

1. Tests have shown that the static detonation of an explosive charge under controlled conditions in direct contact with welded and unwelded steel specimens provides a convenient and reproducible method for determining the relative resistance to failure under conditions of multi-axial shock loading.

2. Using the direct explosion test, it is possible to determine the effects of stress relieving, pre-heating, electrode composition, and other charges in welding procedure on performance.

3. It has been determined using the direct explosion test that a special low temperature stress relieving process in which plastic flow is produced in the weld by thermal loading does not adversely affect the behavior of welded plates when subjected to severe conditions of loading. Actual test data show a slight improvement in performance for the specimens prepared using the low temperature stress relief process.

4. Tests conducted on welded plates furnace stress relieved at 1150°F showed improved shock resistance over corresponding as-welded specimens.

5. It is possible using a special technique to explosively test sheet specimens 0.025" thick. Tests made on specially-treated steel sheet in this thickness have exhibited reduced ductility when compared with corresponding static bulge test specimens. These results indicate that ductilities exhibited in bulge tests in this thickness range are considerably affected by the speed of testing. (Strain distribution will be included in a report to be prepared under Contract NObs-31217.)





Base Plate and Test Set-up



## Figure 2

75 mm. Standard Density Apparatus Assembled





75 mm. Standard Density Apparatus Dissassembled



Figure 4

Initiating Device





- 17 -



H.T.S. Plate Showing Typical Transverse Weld Failure

